STAIRMASTER

4600PT Stepper
Parts Diagram

2003
Pages 2-7



8 7 6 4 \ 3 \
BOM FOR ASSEMBLY 18000 BOM FOR ASSEMBLY 18000 BOM FOR ASSEMBLY 18000 REVISIoNS
COMPONENT[DESCRIPTION QTY[COMPONENT[DESCR IPTION OTY [COMPONENT[DESCRIPTION oTY Digitally signed by ual pescRPTIon DTE | oRaTTER
12291 ASSY, HANDLE, UPPER, 4600, GEN I I |21530 HUB, ECCENTRIC, 2400/4400 | [25918 WHEEL, 3 IN. DIA. B CATHEY CLARK A\ Feseaseo ron rrovcrion e o weses 1120099 R
13580 WASHER, #8 SAE FLAT 2 |21831 shaft, first red B ASSY, CABLE, C40 CL I cn=CATHEY B\ reviseo rew eco #7106 6123199 B
18002 we ldment, neck, 4600 I |21578 GROMMET, NECK, 240074400 I |27839 SUPPRESSOR, FERRITE TOROID | CLARK, REVISED PER £CO #1073 s21% w
18006 BRACKET, CONSOLE, LEFT, 4600 I [21590 BRACE, ALTERNATOR, 4400 PT6/CL | [(27775) |CONSOLE ASSEMBLY, C40 | 0=STAIRMASTER, [ [roviseo v eco w18 v "
18007 BRACKET, CONSOLE, RIGHT, 4600 I [21592 SPACER, ALTERNATOR, 4400 PT/CL | c=US Ao e e e -
18008 INSERT, HANDRAIL , 4600 21597 PULLEY,ALTERNATOR, | 044 DIA | Date:(2003.02,12 vz
18012 COVER, LOWER, RH, 4600 I [e1600 bearing, ball, [Tmm x 30mm 2 15:28?’3206}@ A\ revse e eco vars 6113100 R
18013 COVER, LOWER, LH, 4600 I [z1616 INSERT, NECK, 2400/4400 | Reason: O\ FEviseo ek eco e 511100 RN
18014 WELDMENT MAIN FRAME, 4600 | 21654 key, woodruff, #605,.188,.625 | D?Cum?‘ S A REVISED PER ECO #7845 1717701 RH
18016 assy, handrail, leff, w/grip, 4600 I [e1657 WASHER, THRUST, . 688 X . 125 3 T 1 [ ren eeo v S "
18017 assy, handrail, right, w/grip, 4600 IHEBE INSTRUCT., INSTALL INJ MOLD CVR | INCEIETD -
18019 extrusion, handrail, 4600 T [2i714 PIN,HITCH 2 el
18021 SPACER, CONSOLE, 4600 I 21793 ASSY, PEDAL, RH,CL,$YS, V2 | A\ reviseo pes eco e o2yol | R
18024 COVER, UPPER,RH, 4600 I 21794 ASSY,PEDAL,LH,CL $YS5,V2 | A\ | reviseo ek eco vansl 16101 w
18025 COVER, UPPER, LH, 4600 I |e2026 SCREW, 1/4-20 X 1.00, HEX HD CAP 8 W[ reviseD ek eco vass DETS R
180217 ASSY, CONSOLE KNOB, 4600 I [ee021 WASHER, .250 SPLIT LOCK 2 [ ren eeo vona o "
18028 SCREW, 250-20 NC X I.75 SOC HD CAP 4 |22029 NUT, .375-16, NYLON INSERT | NOTES A [ e e v -
18030 SHIELD, NECK, TOP I [22030 WASHER, 3/8 USS FLAT 4 Ve
18031 SHIELD, NECK, BOTTOM I [ee032 NUT, 5/16-18 NC NYLON INSERT HEX 2 I DELETED
18048 DECAL, COVER, SIDE, 4600 PT 2 |22036 NUT 25/20 NYLON INSERT 10 [Z>APPLY BEARING GREASE PRIOR TO ASSEMBLY
18072 RIVET, PERM. 19 [22047 WASHER, . 250, FLAT I
20006 SPROCKET,BS 4 #41 CHAIN | 20070 WASHER, .312 SPLIT LOCK | 3. LUBRICATE WITH GREASE BEFORE ASSEMBLING: STEP CHAIN CONNECTION
POINTS, PEDAL ARM SHAFTS, LEVELING ARM SHAFTS, SPRING PULLEY
20008 L INK,MASTER, #41 I [e2015 WASHER, .312 USS FLAT 9 SHAFTS' AND PEDAL SHAFTS.
20157 L INK,MASTER, #40 2 |22093 SCREW, .312-18 X .75, HEX HD CAP 5
20188 MOUNT, SHOCK ? 20116 SCREW, 1/4-20 X 2.50, HEX HD CAP ? 4. LUBRICATE WITH 1OW-30 WT OIL: STEP CHAIN, RETURN SPRING,
0795 BEARTNG CLUTCH > 122138 VASHER. 230 TNTERNAL LOCK e TRANSMISSION CHAIN, AND SPRING PULLEY EXTERIOR (LIGHTLY)
20196 BEARING,NEEDLE | 1D XI-1/4 0D XI/2 2 [e2140 WASHER,0D1.00, 1D.63 2 5. CENTER 6 GROOVE POLY-V BELT IN MIDDLE OF ALTERNATOR AND
20197 WASHER, THRUST 8 [eel41 SNAPRING OD.715,1D.595 2 POLY-V PULLEYS.
20198 BEARING, THRUST 4 o243 |SNAPRING, .375 2 [ 6> MODEL LEVEL ITEM, REFERENCE MODEL LEVEL BOMS.
20199 CHAIN, STEP 2 |e2150 SCREW, #10-24 X .38 ZINC PLATED |
20205 ALTERNATOR | 20175 SCREW, .250-20 X 3.00, HEX HD CAP | > MODEL LEVEL ITEMS, POWER ADAPTER (20859 JAPAN ONLY) AND
POWER CORD (EUROPEAN SHOWN FOR REFERENCE) ARE FOR INTERNATIONAL
20206 SNAPRING,ODI. 125, 1D. 906 I jeel9l WASHER, SHOULDER. .38 2 220V APPLICATIONS AS ADDITIONAL NON-INSTALLED PARTS TO REPLACE
20213 RING, SNAP, .75 B EBE PAD, PEDAL, LH I EXISTING POWER CORD AT TIME OF INSTALLATION.
20214 SNAPRING , 375 o |eeers PAD, PEDAL, RH |
: - . [ & >MODEL LEVEL ITEMS, OWNERS MANUAL (ENGLISH SHOWN FOR REFERENCE).
20261 TERMINAL, #10 RING, I4-16 AWG | |e2216 SCREW, #6 SELFTAPPINGX.625 HEX OR TORX |2 FASTENERS (10872) AND REMOVAL TOOL (23853). AND
20423 TYRAP, 1/8 X 7.515 3 [22326 PIN, CLEVIS 2 COVER INSTALLATION INSTRUCTIONS ARE MODEL LEVEL ITEMS SHIPPED
[7. >[e0507 POWER CORD, EUROPEAN I |eass chain, transmission [ WITH MACHINE PER MANFACTURING GUIDELINES.
20514 ADAPTER, HANDRAIL , 4000 2 22315 DECAL, S/N, BC, 1.6 X 1.5 I ER [9>MODEL LEVEL ITEM, SERIAL NUMBER DECAL (22375) TO BE PLACED TOP
20576 SPROCKET, 13T 2 |e2569 MANUAL , OWNER 'S, 42/4400PT/CL, ENG IE CENTER OF TUBE, READABLE FROM FRONT OF MACHINE
20768 CONNECTOR, SPRING CHAIN > |ece63 SCREW, #6 X .50, PHIL TYPE T 4
20785 ASSY, DRIVE SHAFT, SPRING PIN | 22841 RIVET, KIT(I0 PER) IR [LTO>HODEL LEVEL ITEM, PLACE CLIPS AGAINST RIBS S SHOWN.
20781 HUB, DRIVE, PM | |ee818 SET SCREW, 25-28X 38 Y [ TT>MODEL LEVEL ITEM, 120V MACHINES ONLY.
b2 >[21007 DECAL, CAUTION, 4000PT/CT, ENGL I SH | 22983 WASHER, SHOULDER, .25 1D 4
21093 SPRING, PETAL RETURN 2 |23054 NUT. #8-32,NYLON INSERT 2 [TZ>WODEL LEVEL ITEMS, DECALS SHOUN I ENGL ISH/DONESTIC
21148 GROMMET, GRO-1-UL 2 23354 SNAP RING, |ITMM I [ T3>MODEL LEVEL ITEM, GERMAN DISTRIBUTION DECAL SHOWN FOR REFERENCE.
21192 RETAINER, PEDAL CHAIN > |23638 WASHER, SPACER 2
[ TE>WIND WIRE HARNESS 27827 THROUGH FERRITE
21204 ASSY, FIELD, DIODE I esrie pin, roll. 3/16xI.5 ! (27839) FOUR TIMES AND SECURE WITH TYRAP (20423).
[13>[21213 DECAL,DISTRIBUTOR, GERMAN I [e3816 LABEL, WARNING, POWER CONNECTOR [
21298 L INK,DOUBLE PITCH W/SLEEVE > 23842 SPROCKET, 8MM, HTD, 80 TOOTH | [[15>> TORQUE TO 21 FT. LBS.
21349 ASSY, ARM, LEVELING 2 [23853 TOOL, REMOVAL, COVER FASTENERS I 8. FINISH CHART
21350 ASSY,ARM, PEDAL, L H.,PB I 24000 PULLEY, HTD, POLY-V, 8.00 DIA | P/N IDASH 4 FINISH
21351 ASSY, ARM, PEDAL, R .H.,PB | [eseTi SCREW, .312-18 X 3.00, HEX HD CAP 2 0 Tho FiNisH
21366 WASHER, THRUST, .63 1D 4 24307 CONNECTOR, POWER | 01 |WHITE POWDERCOAT
21448 SCREW, 375-16 X 4.50, HEX HD CAP I [ea323 CLIP,CABLE, ADHESIVE BACKING 3 02 | TEXTURED BLACK POWDERCOAT
21449 [SCREW, 25-20X 4.00 HEX I [24326 |DECAL,DOM COMPLIANCE I IES SCALE0.100 18000 | 03 |WRINKLE BLACK POWDERCOAT
21462 WASHER, FLAT, . 375 4 |2438] P/S.PS-1,3 PIN 6. > -04 |GLOSS BLACK POWDERCOAT
21463 SNAPRING, . 375,55 2 24640 SCREW, 3/8-16 X 1.75, HEX HD CAP 2 05 |OUTSIDE PROCESS,SEE NOTES
21487 DECAL,LEG LEVELING I [24666 bracket, mounting, covers /4 # NO SUFFIX ALSO DENOTES NO FINISH
21514 COVER,MID | 24747 bearing,needle, | 7Tx23x12 2 TOLERANCES [UNLESS OTHERWISE SPECIF [ED: [PRou/rur xer ] o
21518 belt, poly-v,430)6 I [25079 SCREW, #8 X 3/8 LG, TYP A, PAN/HD, 2 O I A = rMasﬁer HEALTH 4 FITNESS PRODICTS, 11
21519 PULLEY, SPRING, 420074400 2 25454 [SCREW, .25-20 X .75, HEX 4P 02010 | MACHINED #0730 | ™ ikcues
21529 belt,ntd, Bmm,80mm I 25690 RESISTOR | CONFIDENTIAL & PROPRIETARYS Brbodtblaitue o toarme | ™1™ ASSEMBLY. FINAL 4600PT
PART, PROVIDED TO THIRD PARTIES, OR USED SHARP EDGES 020 MAX
FOR ANY PURPOSE OTHEI AN E PERFOR. ALL MACHINED SURFACES FINISH SIZE [RELEASED FOR [DWG NO: |VER REY,
WA MOnA 08 SRS T | SEE CHART 18000 ALA
SERVED INCLUDING COPYRIGHTS 5. ALL VIENS 3RD ANGLE PROJECTION [ScALE: 1,083 ‘PLOT DATE 1729703 ‘SHEET\ OF 3
8 7 6 4 3 PO it TFaocs om0 O




18027

2X 22138

BROWN
MAIN CABLE 27827

TO FIELD(20205)

BLUE
MAIN CABLE 27827
TO TACH (20205)

BLACK/WHITE

TO POWER CONNECTOR
(24307)

SCALE  0.500

2X 20188

18014

(278217
2X 25918
2X 21774
2X 22326
V4
[ DETAIL A
AN SCALE 3.000
2X 20423 22150
SCALE  0.250
SCALE  0.250
e | Geiemen 5] | 8000 A4
STAIRMASTER. SPORTS/MEDICAL PRODUCTS, INC ALY TS RN, 1
(SEE SHEET | FOR FULL TEXT) ORAFTER |scALE 0083 TPLOT DATE 1729703 [sHEET2 OF 6
¢ ! 6 5 4 ‘ 3 FoE N Taog o




=

(220471
2X 22983
(21590)

J .
P
J

f\-

(22030)

22191

4X 22036

SCALE  0.500

|
LY ek
A

24666

(24307) GRN/YEL WIRE 24271

[
3K 22047
\/\ 22036
SHAN \/QQ’
309 /;e\ k\_
! N

2X 22030
21448

y 2X 21192
\

D

\ ?AX 22026

22150 (18014)

LN
22032 \ o o
5 0, ~0 - >
T~ o °* g ="l
2X 22075

2

4X 22663

2X 20157
4X (22663) 2X 20768 s
SCALE 0.500
SCALE  0.250
CUpOL LGS | Sl [5] | 8000 | A[A
A e SWEET 1 FoR Fut TExTy [ o T Jscace: 0,083 [PLOT DATE- 1/28/03 [sheer 3 OF 6
7 6 4 ‘ 3 ‘ nnnnnnnnnnnnnnnnnnnnnnnnnn




SCALE 1.000

SCALE 1.000

18000  [}\]

R,

DATE 1/28/03 [sheeT 4 OF 6

EEEEEEEEEEEEEEEEEEEEEEEEEEEE




SCALE  0.500

SCALE 0.500

CONF IDENTIAL & PROPRIETARY size B T-Ts s < T A
e T M e \ 18000 A
nnnnn SCALE: 0.083 [ PLOT DATE 1/29/03 [sHEETS OF 6

EEEEEEEEEEEEEEEEEEEEEEEEEEEE




[ep)

wm\u 18024 T N

(

CONSOLE ASSEMBLY[6. >
ax 25854
ax 2213806

/\80\6
/;X/mzs
]

///**8X 18072

(

® L/f‘*SX 18072

2X 22276

21578

4X 18072

2X 24640
2X 22030

I 18012 18013
\/ Y/ 2X 18048 (BOTH SIDES)
®
©
% SCALE 0.375
o]
2X 20574 |
2X 22027 {
2\487\ 2X 22116
SIS 8 S f§ —{
=" \__/ =
t 24326
[13>21213 22315[9. > > [T 23816 2 18072
SCALE 0250
CONONAL LSRRI | Eevesier. [ ] 8000 | A[B
T R " e T Tt vy T T T o
8 \ 6 \ 5 4 3 \ PO




STAIRMASTER

4600PT Stepper
Parts Diagram

2007
Pages 9-16



Stairmaster 4600 PT

BROWN
MAIN CABLE 27840
TO FIELD(20205)

o
~
]
<}
]
= 3
=) 7]
<
33
ESN
== B =
w3 > ==~
[72k3] So TE9
o Im
w AN ~9 Zm
gl NS ézg
o Ha  Bo—
= @ =]
wlr <
55 Jx
_,U< ool
@azik 3
<O a
=+ o
® =

DETAIL A
SCALE 3.000

SCALE0.250

1 STM_4600 PT_exp_022607



Stairmaster 4600 PT

)

1
@2%@
o

SCALB.50

SCALDB.500
o >7° 9 B

/
az
IRE

GRN/YEL

SCALD.250

STM_4600 PT_exp_022607 2



Stairmaster 4600 PT

_exp_022607

STM_4600 PT_ex



STM_4600 PT_exp_022607

Stairmaster 4600 PT

o
S
L
=}
w
—
=<
O
w

SCALE0.500



148

53)113120(1211212
124(125124128(12

Stairmaster 4600 PT

SCALE 0.375

sse
L S

SCALE 0.250

[
) C C 1 [ ¢
) =) EEE
5

STM_4600 PT_exp_022607


Mpuente
Text Box
148


Stairmaster 4600 PT

JHIM ILIHM

'NMOHS SV S31V1d LOVINOD OL S3dIM LOINNOJ 'L
‘S310N

_exp_022607

STM_4600 PT_ex



Stairmaster 4600 PT

REF # DESCRIPTION PART # REF # DESCRIPTION PART #
1 ASSEMBLY HANDLE, UPPER 4600, BLK SM 12297-0 3 52 (CS)ASSY,ALT. PULLEY,4400PT T2 SM21508
2 ASSY,HNDLE,UPPER,STPPR,NLS, SILVER SM2 5592 53 KIT, C40 OVERLAY, JAPANESE (BLACK SM27801

CONSOLE)

3 ASSY,MAIN CABLE,4400 PT,HM, PRE 8/0 1 SM2 1417

54 ALTERNATOR,PRESTOLITE, 1992 SM20205
4 ASSY.CABLE, C40 4400/4600PT, AFTER 8/0 1 SM27827

55 SCREW,.2 50-20X 3.00,HEX HD CAP SM22175
5 WELDMENT,NECK,4600, BLK SM18002-03

56 WASHER, 3/8 USS FLAT SM22030
6 WELDMENT,NECK,STEPPER,NLS, SILVER SM25594

57 SCREW,. 375-16x4. 50 HEX HD CP SM21448
7 BRACE,ALTERNATOR,4400 PT/CL,WB SM21590-03

58 RETAINER, PEDAL CHAIN SM21192
8 ASSY,FIELD,DIODE SM21204

59 SPACER,ALTERNATOR,4400 PT/CL SM21592-05
9 BELT,HTD,8MM,800MM LONG SM21529

60 WASHER,SHOULDER,.  381.D. SM22191
10 WASHER,FLAT, 1/4IDX 5/8 OD SM22047

61 WASHER,. 312 SPIT LOCK SM22070
1 SCREW,.2 50-20X 1.00,HEX HD CAP SM22026

62 SCREW,#6 X. 50 PHILTYPET SM22663
12 NUT,.2 50-20,NYLON INSERT SM22036

63 ASSY,MAIN POWER HARNESS SM24307
13 WASHER FLAT,.38,SS SM21462

64 BRACKET,MNT,CVR,CL SYS,CLW/B SM24666
14 PULLEY,SPRING,4200/4400 SM21519

65 BRACKET,MNT,CVR,CL SYS,CL, SILVER SM25845
15 RING,SNAP,  3/8" SM22143

66 BEARING, THRUST SM20198
16 WHEEL, 3" DIA. SM25978

67 ASSY, SPROCKET LH SM10382
17 PIN,HITCH SM21774

68 (CS)ASSY,DRIVE,HUB SM10400
18 PIN,CLEVIS SM22326

69 ASSY, SPROCKET RH SM10383
19 SCREW,# 10-24 X. 38 ZINC PLATED SM22150

70 (CS)ASSY,DRIVE HUB & SHAFT SM10485
20 (CS)MAINFRAME,STD,4600,BLK SM18029-0 3

71 (CS)ASSY,ECCENTRIC SHAFT SM24897
21 (CS)MAINFRAME,INT,4600,BLK SM18032-03

72 (CS)ASSY,SPROCKET,80T SM22618
22 (CS)MAINFRAME,STD,4600,SILVER SM25872

73 KIT,FIRST REDUCTION SM40216K
23 (CS)MAINFRAME,INT'L,4600, SILVER SM25873

74 BEARING,NEDL,DRWN CUP, 17x23x12 SM24747
24 MOUNT, SHOCK SM20188

75 WASHER,.688 1.D.X. 125 THICK SM21657
26 CHAIN,TRANSMISSION,4200/4400 SM22347

76 SCREW,SET,SOCKET, .2 50-28 X. 38 SM22878
27 SUPPRESSOR, FERRITE TOROID SM27839

77 SPROCKET,BS 14 #4 1 CHAIN SM20006
28 ASSY CABLE, CONTACT HR 4600 SM27840

78 RING,SNAP, 5/8",ZINC PLATED SM22 141
29 WASHER,SHOULDER,.2 5 ID,NYLON SM22983

79 WASHER,FLAT 1.000DX.6 31D SM22140
30 SCREW,.2 50-20X 4. 50 HEX HD CP SM21449

80 WASHER,WAVE,.7 51 1.D. SM 12446
31 ASSY,CONSOLE KNOB,4600 SM 18027

81 ASSY,PEDAL,RH,CL SYS,V2 SM21793
32 WASHER,.2 50 INTERNL TOOTH LOCK SM22138

82 WASHERTHRUST,.6 31D SM21366
33 BRACKET,CONSOLE,RIGHT,4600 SM18006-03

83 (CS)ASSY,ARM,PEDAL,RH,PB,BLK SM 10989-0 3
34 BRACKT,CONSOL,LEFT,4600.NLS, SILVER SM25530

84 ASSY,ARM,PEDAL,RH,NLS, SILVER SM25568
35 BRACKET,CONSOLE,LEFT,4600 SM18007

85 (CS)ASSY,ARM,PEDAL,LH, BLK SM 10990-0 3
36 BRACKT,CONSLE,RIGHT,4600,NLS, SILVER SM25529

86 ASSY,ARM,PEDAL,LH,NLS, SILVER SM25567
37 INSERT,NECK,2400/4400 SM21616

87 ASSY,PEDAL,LH,CL SYS,V2 SM21794
38 WASHER,. 312 USS FLAT SM22075

88 RING, SNAP  3/4” SM20213
39 SCREW,. 312-18X.7 5,HEX HD CAP SM22093

89 RING, SNAP  3/8" SM202 14
40 NUT, 5/16-18 NC NYLON INSRT HEX SM22032

90 ASSY,ARM,LEVELING,NLS, SILVER SM25569
41 NUT,#8- 32,NYLON INSERT SM23054

91 CS)ASSY,ARM,LEVELING, BLACK SM 10991-03
42 WASHER,#8 SAE FLAT SM 13580

92 KIT, LEVELING ARM UPGRADE, RT, BLK SM21285K
43 SCREW,. 312-18X3.00,HEX HD CAP SM24271

93 KIT, LEVELING ARM UPGRADE, LT, BLK SM21286K
44 ASSY,LOAD RESISTOR,4400 PT SM22930

94 KIT,LEVELING ARM,W/PEDAL,RH, SILVER SM25874
45 WASHER,FLAT,#8 FENDER, SM23609

95 KIT,LEVELING ARM,W/PEDAL,LH, SILVER SM25875
46 SCREW,8- 32 NC X .62 PHIL PAN SM25079

926 RING,SNAP, 3/8",SS, HEAVY DUTY SM25894
47 BELT,POLY-V,4 30J6 SM21518

97 PADS, PEDAL, SET SM 18054
48 SPRING, PEDAL RETURN SM21093

98 BOLT, 1/4-20X.7 5, HEXHEAD SM25454
49 KIT,MASTER LINK SM20157

99 ASSY,LEFT HANDRAIL,4600, BLK SM 18016-03
50 LINK, DOUBLE PITCH W/SLEEVE SM21298

100 ASSY,LH HANDRAIL,NLS, SILVER SM25595
51 CHAIN,STEP CHN4ONP 37 SM20199

101 ADAPTER,HANDRAIL, 4000 PT/CT SM20574

STM_4600 PT_exp_022607




Stairmaster 4600 PT

REF#  DESCRIPTION PART # REF # DESCRIPTION PART #
102 WASHER,.2 50 SPLIT LOCK SM22027 146 SHAFT,ARM,PEDAL,PRESSFIT SM24888
103 SCREW,.2 50-20X2. 50,HEX HD CAP SM22116 147 NUT,. 375-16,NYLON INSERT SM22029
104 | KIT,LH,LOWER COVER 4600PT, GRY SM 16749 148 | KIT.C40 OVERLAY,JAPAN,SLV SM258925LV
105 | (CS)COVERRH W/DECAL 4600PT BLK SM 18053-06
106 | (CS)ICVRW/DECALLH,4600PT, CHARCOAL SM25878 NOT | POWERADAPTER, 3 PRONG/2 PRONG SM20859

GREY SHOWN
107 | COVERLEFT NECK 4600, BLK SM 18025-06 NOT | POWERSUPPLY,JAPAN,  3-PIN SM22910
108 | COVERLEFT NECK,4600, GRY SM 18025-07 SHOWN
109 | COVERLEFT NECKSTEPPER, CHARCOAL SM25519 SHI\(')C\)JN MANUAL 4600 40 SM22867
0 | KT RLLOWER COVER 4600PT. GRY Py NOT | TOOL, REMOVAL, COVER FASTENERS SM23853
111 | (CS)COVERRH W/DECAL 4600PT, BLK SM 18052-06 SHoWH
NOT | POWERSUPPLYPS-7,  3-PIN SM24381
112 | (CSCVRW/DECALRH,4600PT, CHARCOAL SM25879 SHOWN
GREY
113 | COVERRIGHT NECK,4600, BLK SM 18024-06
114 | COVERRIGHT NECK,4600, GRY SM 18024-07
115 | COVERRIGHT NECK,STEPPER, CHARCOAL SM25518
GREY
116 | ASSY,RIGHT HANDRAIL 4600, BLK SM 18017-03
117 | ASSY,RH HANDRAILNLS,SV, SILVER SM25596
118 | RIVETKIT( 10PER) SM22847
119 | XONSOLE,ASSEMBLY,ICHR C40, BLK SM27819-20
120 | CONSOLE ASSY,ICHR C40,NTERN, BLK SM27819-99
121 | CONSOLE, ASSY,ICHR, CJ40, JAP, BLK SM27819-90
122 | CONSOLE ASSY,ICHR C40,INT, GRY SM -
27819GRY-
29
123 | ASSY,CONSOLE,ICHR C40,NLS, CHARCOAL SM25844
GREY
124 | PCBA, DISPLAY, CJ40 SM40070-
001
125 | PCBASSY,C40 PROCESS(M  128)NON- SM27130
126 | IC, CONTACT HR W/MOUNT HEADER SM27767
127 | KIT.C40 OVERLAY, (CHARCOAL GREY CON - SM25877
SOLE)
128 | KIT, C40 OVERLAY (BLACK CONSOLE) SM27792
129 | KIT,C40 OVERLAY, INTL, (INTLL BLACK SM27793
CONSOLE)
130 | SHIELD,TOP,4600 SM 18030
131 | SHIELD,TOP,STEPPERNLS, CHARCOAL GREY SM25513
132 | SHIELD,BOTTOM 4600 SM 18031
133 | SHIELD,BOTTOM,STEPPERNLS, CHARCOAL SM25512
GREY
134 | SCREW#6ST.X.62 5HEXORTO SM22276
135 | GROMMET,NECK,2400/4400 SM21578
136 | (CS)COVERMID,W/DECALS, BLK SM24954-06
137 | (CSCVRMID,W/DECAL, CHARCOAL GREY SM25880
138 | RIVETPANELS, PLASTIC SM22086
139 | SCREW,2 50-20NCX 1.75 SOC CAP SM 18028
140 | SCREW,. 375-16x2.00HEX HD CAP SM22258
141 | ADAPTER HANDRAIL,4600 SM 18008
144 | SCREW,2 50-20X. 50 BUTTON HD CP SM25244
142 | WIREFORM ASSY, WATER BOTTLE SM27783-03
143 | WIREFORM,MAGAZINE HOLDER SM27791-03
145 | ICHR,GENI SM 12294K
STM_4600 PT_exp_022607 8




STAIRMASTER

4600PT Stepper
Parts Diagram

2008
Pages 18-25



Stairmaster 4600 PT

BROWN
MAIN CABLE 27840
TO FIELD(20205)

SCALE 0.375

MAIN CABLE
(27840)

o
o
OEQ =R
2o ~ ESoS
AN SR IhHOo
s ®S =gy
o ~Ng é%v
= S ]
wo JO
20 [-aY==
a2 S
s 2
<O a
@) = e
e

DETAIL A
SCALE  3.000

SCALE 0.250

1 STM_4600 PT_exp_12/03/08



STM_4600 PT_exp_12/03/08

Stairmaster 4600 PT

SCALE0.500

)

o ° o \_@ @z%@
SCALEO.500\@

6
6

GRN/YEL W

SCALE0.250



Stairmaster 4600 PT

p_12/03/08

STM_4600 PT_ex



STM_4600 PT_exp_12/03/08

Stairmaster 4600 PT

o
S
\n
o
w
]
<T
o
A

SCALE 0.500



79

53 (119120(12)122(12

124(125(127(128(129

Stairmaster 4600 PT

)

SCALE 0.375

[TEI

p

.
=
I

EEE
)\ ) C C 1 \‘(Djﬂl
ARG B
i jL 5 @,:@ — %
| g S— =
) ) C C 1 E(
/ 23D EEE .

STM_4600 PT_exp_12/03/08



Stairmaster 4600 PT

M NOVE

JdIMNITEO

JHIM ILHM

'NMOHS SV $31¥1d 1OVINOD OL S4IM 1OINNOD 'L

‘S310N

_exp_12/03/08

STM_4600 PT_ex



Stairmaster 4600 PT

REF # DESCRIPTION PART # REF # DESCRIPTION PART #
1 ASSEMBLY HANDLE, UPPER 4600, BLK SM12297-0 3 52 (CS)ASSY,ALT. PULLEY,4400PT T2 SM21508
2 ASSY,HNDLE,UPPER,STPPR,NLS, SILVER SM25592 53 KIT, C40 OVERLAY, JAPANESE (BLACK SM27801

CONSOLE)

3 ASSY,MAIN CABLE,4400 PT,HM, PRE 8/01 SM21417

54 ALTERNATOR,PRESTOLITE, 1992 SM20205
4 ASSY.CABLE, C40 4400/4600PT, AFTER 8/01 SM27827

55 SCREW,.2 50-20X 3.00,HEX HD CAP SM22175
5 WELDMENT,NECK,4600, BLK SM18002-0 3

56 WASHER, 3/8 USS FLAT SM22030
6 WELDMENT,NECK,STEPPER,NLS, SILVER SM25594

57 SCREW,. 375-16x4. 50 HEX HD CP SM21448
7 BRACE,ALTERNATOR,4400 PT/CL,WB SM21590-03

58 RETAINER, PEDAL CHAIN SM21192
8 ASSY,FIELD,DIODE SM21204

59 SPACER,ALTERNATOR,4400 PT/CL SM21592-05
9 BELT,HTD,8MM,800MM LONG SM21529

60 WASHER,SHOULDER,. 38 I.D. SM22191
10 WASHER,FLAT, 1/4IDX 5/80D SM22047

61 WASHER,.312 SPIT LOCK SM22070
11 SCREW,.2 50-20X 1.00,HEX HD CAP SM22026

62 SCREW,#6 X . 50 PHIL,TYPE T SM22663
12 NUT,.2 50-20,NYLON INSERT SM22036

63 ASSY,MAIN POWER HARNESS SM24307
13 WASHER,FLAT, .3/8,55 SM21462

64 BRACKET,MNT,CVR,CL SYS,CLW/B SM24666
14 PULLEY,SPRING,4200/4400 SM21519

65 BRACKET,MNT,CVR,CL SYS,CL, SILVER SM25845
15 RING,SNAP,  3/8" SM22143

66 BEARING, THRUST SM20198
16 WHEEL, 3" DIA. SM25978

67 ASSY, SPROCKET LH SM10382
17 PIN,HITCH SM21774

68 (CS)ASSY,DRIVE,HUB SM 10400
18 PIN,CLEVIS SM22326

69 ASSY, SPROCKET RH SM10383
19 SCREW,# 10-24 X. 38 ZINC PLATED SM22150

70 (CS)ASSY,DRIVE HUB & SHAFT SM10485
20 (CS)MAINFRAME,STD,4600,BLK SM18029-0 3

71 (CS)ASSY,ECCENTRIC SHAFT SM24897
21 (CS)MAINFRAME,INT,4600,BLK SM18032-03

72 (CS)ASSY,SPROCKET,80T SM22618
22 (CS)MAINFRAME,STD,4600,SILVER SM25872

73 KIT,FIRST REDUCTION SM40216K
23 (CS)MAINFRAME,INT'L,4600, SILVER SM25873

74 BEARING,NEDL,DRWN CUP, 17x2 3x12 SM24747
24 MOUNT, SHOCK SM20188

75 WASHER,.688 1.D. X .125 THICK SM21657
26 CHAIN,TRANSMISSION,4200/4400 SM22347

76 SCREW,SET,SOCKET,.250-28 X . 38 SM22878
27 SUPPRESSOR, FERRITE TOROID SM27839

77 SPROCKET, BS14 #4 1 CHAIN SM20006
28 ASSY CABLE, CONTACT HR 4600 SM27840

78 RING,SNAP, 5/8”,ZINC PLATED SM22141
29 WASHER,SHOULDER,.25 ID,NYLON SM22983

79 WASHER,FLAT ~ 1.000DX.6 3ID SM22140
30 SCREW,.250-20 X 4. 50 HEX HD CP SM21449

80 WASHER,WAVE,.751 |.D. SM12446
31 ASSY,CONSOLE KNOB,4600 SM18027

81 ASSY,PEDAL,RH,CL SYS,V2 SM21793
32 WASHER,.250 INTERNL TOOTH LOCK SM22138

82 WASHER,THRUST,.6 3 ID SM21366
33 BRACKET,CONSOLE,RIGHT,4600 SM 18006-03

83 (CS)ASSY,ARM,PEDAL,RH,PB,BLK SM10989-0 3
34 BRACKT,CONSOL,LEFT,4600.NLS, SILVER SM25530

84 ASSY,ARM,PEDAL,RH,NLS, SILVER SM25568
35 BRACKET,CONSOLE,LEFT,4600 SM18007

85 (CS)ASSY,ARM,PEDAL,LH, BLK SM10990-0 3
36 BRACKT,CONSLE,RIGHT,4600,NLS, SILVER SM25529

86 ASSY,ARM,PEDAL,LH,NLS, SILVER SM25567
37 INSERT,NECK,2400/4400 SM21616

87 ASSY,PEDAL,LH,CL SYS,V2 SM21794
38 WASHER,.312 USS FLAT SM22075

88 RING, SNAP  3/4” SM20213
39 SCREW,.312-18X.7 5,HEX HD CAP SM22093

89 RING, SNAP ~ 3/8" SM20214
40 NUT, 5/16-18 NC NYLON INSRT HEX SM22032

90 ASSY,ARM,LEVELING,NLS, SILVER SM25569
41 NUT,#8-32,NYLON INSERT SM23054

91 CS)ASSY,ARM,LEVELING, BLACK SM10991-03
42 WASHER, #8 SAE FLAT SM 13580

92 KIT, LEVELING ARM UPGRADE, RT, BLK SM21285K
43 SCREW,.312-18X 3.00,HEX HD CAP SM24271

93 KIT, LEVELING ARM UPGRADE, LT, BLK SM21286K
44 ASSY,LOAD RESISTOR,4400 PT SM22930

94 KIT,LEVELING ARM,W/PEDAL,RH, SILVER SM25874
45 WASHER,FLAT,#8 FENDER, SM23609

95 KIT,LEVELING ARM,W/PEDAL,LH, SILVER SM25875
46 SCREW,8-32 NC X .62 PHIL PAN SM25079

9% RING,SNAP, 3/8”, HEAVY DUTY SM25894
47 BELT,POLY-V,430J6 SM21518

97 PADS, PEDAL, SET SM18054
48 SPRING, PEDAL RETURN SM21093

98 BOLT, 1/4-20X.7 5, HEX HEAD SM25454
49 KIT,MASTER LINK SM20157

99 ASSY,LEFT HANDRAIL,4600, BLK SM18016-03
50 LINK, DOUBLE PITCH W/SLEEVE SM21298

100 ASSY,LH HANDRAIL,NLS, SILVER SM25595
51 CHAIN,STEP CHN4ON P37 SM20199

101 ADAPTER,HANDRAIL, 4000 PT/CT SM20574

STM_4600 PT_exp_12/03/08




Stairmaster 4600 PT

REF # DESCRIPTION PART # REF # DESCRIPTION PART #
102 WASHER,.250 SPLIT LOCK SM22027 146 SHAFT,ARM,PEDAL,PRESSFIT SM24888
103 SCREW,.2 50-20X2. 50,HEX HD CAP SM22116 147 NUT,. 375-16,NYLON INSERT SM22029
104 KIT,LH,LOWER COVER,4600PT, GRY SM 16749 148 KIT, C40 OVERLAY,JAPAN SILVER SM258925LV
105 (CS)COVER,LH W/DECAL,4600PT BLK SM18053-06

T ———— NOT POWER ADAPTER, 3 PRONG/2 PRONG SM20859
106 (GRéY ' LA, SM25878 SHOWN | (MEANT TO BE USED WITH 5M22910)
107 COVER,LEFT NECK,4600, BLK SM18025-06 SH'\IOOVJN POWER SUPPLY, 3-PIN UAPAN) SM22910
108 | COVERLEFT NECK,4600, GRY SM18025-07
NOT | MANUAL 4600 C-40 SM22867
109 | COVERLEFT NECK,STEPPER, CHARCOAL SM25519 SHOWN
GREY
NOT | TOOL, REMOVAL, COVER FASTENERS SM23853
110 KIT,RH,LOWER COVER,4600PT, GRY SM16748
SHOWN
11 (CS)COVER, RH W/DECAL,4600PT, BLK SM18052-06 NOT | POWER SUPPLY,PS-7, 3-PIN (DOMESTIC) SM24381
112 | (CS)CVRW/DECAL,RH,4600PT, CHARCOAL SM25879 SHOWN
GREY
113 COVER RIGHT NECK 4600, BLK SM18024-06
114 | COVERRIGHT NECK,4600, GRY SM18024-07
115 COVER RIGHT NECK,STEPPER, CHARCOAL SM25518
GREY
116 | ASSY,RIGHT HANDRAIL,4600, BLK SM18017-03
117 | ASSY,RH HANDRAILNLS,SV, SILVER SM25596
118 RIVETKIT( 10 PER) SM22847
119 | XONSOLE,ASSEMBLY,ICHR C40, BLK SM27819-20
120 | CONSOLE ASSY,ICHR C40,INTERN, BLK SM27819-99
121 CONSOLE, ASSY,ICHR, CJ40, JAP, BLK SM27819-90
122 CONSOLE ASSY,ICHR C40,INT, GRY SM -
278 19GRY-
929
123 | ASSY,CONSOLE,ICHR C40,NLS, CHARCOAL SM25844
GREY
124 PCBA, DISPLAY, CJ40
SM40070-001
125 PCB ASSY,C40 PROCESS(M 128)NON- SM27130
126 IC, CONTACT HR W/MOUNT HEADER SM27767
127 KIT,C40 OVERLAY, (CHARCOAL GREY CON SM25877
SOLE)
128 KIT, C40 OVERLAY (BLACK CONSOLE) SM27792
129 KIT, C40 OVERLAY, INT'L, (INT'L BLACK SM27793
CONSOLE)
130 | sHIELD,TOP,4600 SM 18030
131 SHIELD,TOP,STEPPER NLS, CHARCOAL GREY SM25513
132 | SHIELD,BOTTOM,4600 SM18031
133 SHIELD,BOTTOM,STEPPER NLS, CHARCOAL SM25512
GREY
134 | SCREW,#6 ST.X .62 5 HEX ORTO SM22276
135 GROMMET,NECK,2400/4400 SM21578
136 | (CS)COVER,MID,W/DECALS, BLK SM24954-06
137 | (CS)CVR.MID,W/DECAL, CHARCOAL GREY SM25880
138 RIVET,PANELS, PLASTIC SM22086
139 | SCREW,2 50-20NCX 1.75 SOC CAP SM18028
140 SCREW,. 375-16x2.00,HEX HD CAP SM22258
141 ADAPTER, HANDRAIL,4600 SM 18008
144 SCREW,.2 50-20X. 50 BUTTON HD CP SM2 5244
142 WIREFORM ASSY, WATER BOTTLE SM27783-03
143 | WIREFORM,MAGAZINE HOLDER SM27791-03
145 ICHR, GEN Il SM12294K
STM_4600 PT_exp_12/03/08 8




	4600PT Assembly Diagram
	STAIRMASTER4600pt2003page
	4600PT Assembly Diagram

	Needs_marked_pages_from_scan_4600PT_Exploded_View



